22’ High Wheel Self Propelled Mower
811-0359A
(Cat. No. 811-4415A)

18 -




22 High Wheel Self Propelled Mower
811-0359A
(Cat. No. 811-4415A)

PARTS LIST 9’3977

Ref. Ref,
No. Part No. Description No. Part No. Description
1 450072 Bolt—1/4-20 x 11/2 45 463778 Plate—bearing
2 071480 Brace—handie 46 314096 Pin—roll 3/16 x 1-1/4
3 715037 Nut—hex 1/4-20 keps 47 416633 Pinion—drive
4 050575 Cable—drive control 48 468387 Spacer
5 028126 Panel—brace 49 423319 Bearing
6 152678 Bolt—eye 50 151753 Nut—acorn
7 780320 Control—throttle 51 133488 Deflector—mutfler
8 450379 Bolt—1/4-20 x 1-3/4 52 463935 Deflector—hinged
9 111617 Trailing shield 53 152496 Boelt—blade
10 106914 Clip—trail guard 54 152074 Rope Stop
11 764290 Rivet 55 106005 Washer—blade
12 459005 Pin—clevis 56 030353 Blade--22"
13 110379 Cable—tie 57 468322 Spacer—front wheel
14 151647 Bolt—3/8-16 x 4 hex 58 715417 Washer—3/8 flat
15 459479 Bolt—#10-24 x 1-1/2 59 751032 Grip
16 460311 Bolt—5/16-18 x 1-3/4 60 451418 Nut—1/4-20 flange
17 150623 Screw—casing 61 126466 Adaptor—blade
18 150318 Clamp—casing 62 150276 Key
19 071498 Yoke 63 457168 Bolt—engine
20 452250 Nut—3/8 push 64 451492 Nut—3/8-16 locking
21 715210 Bolt—3/8-16 x 3/4 65 775585 Spring—deflector return
22 432963 Bracket—yoke 66 028933 Housing—22"
23 120048 Screw—8-32 x 3/8 67 151522 Screw #10-24 x 3/4 hex
24 452128 Palnut—1/4 68 151761 Pin—deflector hinge pivot
25 449587 Bolt—1/4-20 x 5/8 69 144063 Decal—danger
26 769067 Bracket—pinion tube 70 715508 Nut—1/4-20 locking
27 772251 Bracket—deflector 71 028118 Plate—wheel
28 050567 Cable—engine control 72 452318 Nut—#10-24 hex nylok
29 783605 Rod—engagement 73 744227 Knob—control
30 771691 Bracket—hinge 74 150433 Bolt—1/4-20 x 2 hex
31 715490 Nut—5/16-18 locking 75 151613 Bolt—#10-32 x 3/8 sem
32 775858 Spring—lever arm 76 458687 Screw—#10-24 x 1/2 hex
33 468355 Spacer-pivot washer head
34 028159 Cover assembly—pinion 77 132001 Bearing—bali
35 775817 Spring—pinion assembly 78 041103 Wheel—8" gear thread
36 459206 Screw—1/4-20 x 5/8 79 040154 Wheel—16" spoked
37 778696 Arm-—actuated 80 071464 Handle—left-hand
38 715193 Pin—roll 3/16 x 1 81 071472 Handle—right-hand
39 317016 Pin—cotter 1/8 x 1 82 106542 Handle—control, self-propelled
40 417741 Shaft—pinion 83 106559 Handle—control, engine
41 425207 Master—Ilink 84 - 103424 Spacer—rear wheel
42 425306 Chain 85 456780 Bolt—3/8-16 x 2-1/2
43 106963 Baffle 86 144204 Decal-Blade Warning
44 170142 Sprocket—drive

19




